CONTROL HANDLE

ITEM DESCRIPTION QTY PART NO.
1 Control Handle, Plastic 2 GM750-09-000026
2 Screw M5*15 4 GB/T818-1985
3 Lever, Control Handle 2 GM750-09-000027
4 Bolt M6*16 4 GB/T70.1-2000
5 Rod Welded, Control Handle 2 GM750-09-004000
6 Bolt M6*20 4 GB/T70.1-2000
7 Bellows 2 GM750-09-000010
8 Console 2 GM750-09-000016
9 Screw M6*40 4

GM750-09




OPERATION PARTS, CONTROL

ITEM DESCRIPTION QTY PART NO.

1 Left Base Support 1 GM750-09-001000

2 Flange Bolt M10*20 3 GB/T5789-1986

3 Connecting Support 3 GM750-09-000002
4 Right Shaft Welded 1 GM750-09-003000

5 Spring 3 GM750-09-000003

6 Locknut M10 20 Q22310

7 Left-handed Rod End Bearing 10 GM750-09-000006

8 Driving Control Rod, Right 1 GM750A-09-000009
9 Left Shaft Welded 4 GM750A-09-001600
10 | Flange Bolt M10*25 2 GB/T5789-1986

11 | Washerol0 2 GB/T5287-2002

12 | Right Base Support 1 GM750-09-002000
13" | Control Handle Welded 1 GM750-09-010000
14 | Bearing 6203 12 GB/T276-94/6203

15 | Sleeve 1 GM750A-09-006000
16 | Joint 2 GM750-09-000022
17 | Shaft 2 GM750-09-000005
18 | Knuckle 2 GM750-09-000004
19 |Rodl 2 GM750A-09-000032
20 | Rod 2 2 GM750A-09-000034
21 Attachments Rod, Rear 1 GM750A-09-000033
22 | Attachments Rod, Front 1 GM750A-09-000004
23 | Lifting Control Rod, Rear 1 GM750A-09-000005
24 | Driving Control Rod, Left 1 GM750A-09-000035
25 | Rod 1 GM750A-09-000008
26 | Rod End Bearing 3 GM750-09-000013
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OPERATION PARTS, CONTROL

ITEM

DESCRIPTION

Q'TY

PART NO.
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